
James Madison University
JMU Scholarly Commons

Masters Theses The Graduate School

Spring 2013

Economic life cycle assessment of aeration blowers
used in waste water treatment systems
Manogaran Shriram
James Madison University

Follow this and additional works at: https://commons.lib.jmu.edu/master201019
Part of the Other Environmental Sciences Commons

This Thesis is brought to you for free and open access by the The Graduate School at JMU Scholarly Commons. It has been accepted for inclusion in
Masters Theses by an authorized administrator of JMU Scholarly Commons. For more information, please contact dc_admin@jmu.edu.

Recommended Citation
Shriram, Manogaran, "Economic life cycle assessment of aeration blowers used in waste water treatment systems" (2013). Masters
[...]
Normal operation is expected to be in Mode 1, which is a MLE mode with maximized anoxic 

volume in the MLE configuration. Currently, the plant can meet permit requirement under this 

mode and de-nitrification filters are used for particulate removal only. Alternatively, under peak 

flow and cold weather, Mode 2 may be required to maintain nitrification with supplement carbon 

and de-nitrification filters (D/N filters) operating under fixed growth conditions to meet permit 

requirements.  

4.5 Aeration Diffusers  

The aeration diffusers installed at the waste water treatment plant helps in providing the highest 

oxygen-transfer efficiency and low energy usage. The diffuser specifications help in finding out 

the efficiency of oxygen diffused from the aerator.  

The diffuser system design criteria are summarized below: 

1. Aeration design criteria: 

a) Oxygen transfer based on average water depth 

b) Blower HP based on max water depth 

c) Diffuser height from floor      0.80 ft. 

d) Diffuser submergence at average water    18.91 ft. 

e) Diffuser submergence at max water      18.11 ft. 

f) Alpha          0.65 

g) Beta         0.95 

h) Water temp        23º C 

i) Min dissolved oxygen (DO)      2.0 mg/l 

http://jaeger-aeration.com/tube-diffuser-disc/


41 
 

  
 

j) Depth correction for saturation     0.33 

2. Diffuser 

a) 9-inch membranes discs 

b) SOTE = 1.8% per ft of diffuser submergence (average water depth) 

c) 0.41 sq ft per diffuser 

d) 1.1 scfm per diffuser at average air demand 

e) AT/AH between 4.0 and 40.0 

f) AT = tank surface area 

g) AH = area of diffuser holders (installed discs plus provided blanks) 

h) Provided blank holders = 20% installed discs 

3. Actual oxygen demand 

Design criteria and mass balancing was performed during the process modeling. The results are 

summarized in Table 4.5 for warm weather air requirements and in Table 4.6 swing zone air 

requirements for nitrification under cold weather. 

Scenario  Actual 

Aeration 

Milli Molar Peak  

Influent Flow 

(mgd) 

 4 5.4 12 

WW Temp (ºC)  28 28 23 

 Volume, MG AOR [lb/hr] AOR [lb/hr] AOR [lb/hr] 

Total 3.35 442.61 611.89 935.87 

 Table 4.5 Warm Weather Actual Oxygen Demand (All basins) 

Scenario  Actual 

Aeration 

Milli Molar Peak  



42 
 

  
 

Influent Flow 

(mgd) 

 4 5.4 12 

WW Temp (ºC)  10.5 10.5 10.5 

 Volume, MG AOR [lb/hr] AOR [lb/hr] AOR [lb/hr] 

Total 0.13 0 39.55 74.94 

 Table 4.6 Aeration Tanks No. 3 Swing Zone Actual Oxygen Demand 

Based on oxygen requirements from process modeling, aeration air flows are summarized as 

follows: 

Annual Average Peak day Swing zone (3B) 

2932 SCFM 6200 SCFM 482 SCFM 

 Table 4.7 Process Modeling Aeration flow table 

Diffused aeration system calculations are included in section 4 of the Appendix 

4.6 Blowers 

The Stuarts Draft WWTP has 3 multi- stage centrifugal Hibon blowers and 2 high-speed turbo 

Neuros blowers discharged into a common header which connects to a buried pipeline conveying 

compressed air to the Aeration Basins No. 1, 2, and 3. The blowers also discharge to a branch 

line to supply post-aeration air. 

Unit Capacity(SCFM) Horse Power Type 

Hibon 60.09 1,875 200 Multi-stage 

centrifugal 

Hibon 40.09 1,250 125 Multi-stage 

centrifugal 

Hibon 40.09 1,250 125 Multi-stage 

centrifugal 

Neuros NX-150 1,875 150 High-speed 

Turbo 

Neuros NX-150 1,875 150 High-speed 



43 
 

  
 

Turbo 

 Table 4.7 Existing Aeration Blowers 

 

Figure 4.3 One of the three multi-stage Hibon Centrifugal blowers 

The required firm blower capacity for the Stuarts Draft WWTP expansion and Equivalent Noise 

Resistance upgrade was calculated based on AOR requirements and adjusted for site conditions 

and summarized in Table 4.8. Figure 4.3 shows one of the Hibon multi-stage centrifugal blowers 

present at the Stuarts Draft WWTP. 

 Annual Average Maximum 

Month 

Peak Day 

AOR (lb / hr) 443 612 639 

AOR (lb / day) 10632 14688 22464 



44 
 

  
 

SOR (lb/ hr) 24232 33476 43324 

Air Required 

(SCFM) 

2932  6200 

Post Air 

Requirement 

(SCFM) 

  511 

Total Air 

Required 

(SCFM) 

  6711 

Est. Blower 

Discharge 

(PSI) 

  9.84 

Existing Firm 

Capacity 

(SCFM) 

2500 2500 2500 

Proposed Firm 

Capacity 

(SCFM) 

6711 6711 6711 

 Table 4.8 Process Blower Summary for Multi-stage Centrifugal blowers 



45 
 

  
 

 

Figure 4.4 The two active High Speed Neuros Blower at Stuarts Draft WWTP 

The process summary for the two active high-speed turbo blowers is as follows 

Proposed Process Blowers: 

1. Number of blowers:    2  

2. Type:       High Speed  and Single-Stage Turbo 

3. Blower operating Conditions:  0-110 F, 85 % RH 

       El. 1371.0‟ 

4. Capacity at rated pressure:   2336 SCFM (2913 SCFM) @ 10 psi 



46 
 

  
 

5. Horsepower :     200 HP for multi- stage, or 150 HP for 

Turbo 

6. Blower Control :     inlet throttling valve for multi- stage or VFD 

      for turbo 

7. Accessories:     Weather proof enclosure, inlet filters, and  

     discharge valve. 

Detailed aeration blower calculations are included in Section 2 of the Appendix 

4.6.1 Aeration Basin Mixers 

The existing two basins anoxic zones are each provided with a 15 hp vertical mixer, designed to 

suspend the bio mass at the maximum MLSS concentration of 4000 mg/ L. The volume of each 

existing anoxic zone is 380,000 gallons (50,800 cf). The existing mixing energy is approximately 

0.30 hp/1000 cf. 

The third basin has an anoxic zone of 120,000 gallons (16000 cf) and a swing zone of 130,000 

gallons (17,400 cf). A fixed vertical mixer (similar to the other two) provides the center anoxic 

zones and a submersible mixer will be provided for the swing zone. The anoxic zone mixers are 

summarized as follows: 

Aeration Basin No. 3 Anoxic Zone Mixer 

1. Number required:      1 

2. Type:     vertical, fixed 

3. Horse power:    5HP 

4. Motor speed:    1200 

5. Power supply:    480v /3ph /60 hz 

6. Impeller Speed:    30 rpm 

7. Impeller Submergence:   15ft 



47 
 

  
 

Aeration Basin No.3 Swing Zone Mixer 

1. Number required:     1 

2. Type:       submersible 

3. Horse power:    5.6HP 

4. Motor speed:    1680 rpm(constant speed) 

5. Power supply:    480v /3ph /60 hz 

6. Impeller Speed:    24 rpm 

7. Flow circulation capacity:  9100gpm 

 

Figure 4.5 A view of the Aeration basins At Stuarts Draft WWTP 



48 
 

  
 

4.6.2 Internal Recycle Pumps  

The aeration basins numbers 1 and 2 have vertical propeller type pumps which are difficult to 

control and maintain. The aeration basin number 3 has new low head submersible type pumps 

will be provided to recycle MLSS in the aeration tanks. 

The nitrate recycle rate of 4Q has been established. At an average design flow of 4.0 mgd, the 

total nitrate recycle rate would be 16 mgd. Based on the flow split to the basin, the maximum 

nitrate recycle rate would be 5 or 6 mgd. 

 

 

4.7 Process Pumps  

This section is intended to present the basis and the design and hydraulic calculations for the 

process and chemical pumps that are installed at Stuarts Draft WWTP. 

The Stuarts Draft WWTP includes the following process pumps: 

Liquid Process Pumps 

 Influent Pumping Station 

 Internal Recycle Pumps 

 Return Activated Sludge Pumps 

 Plant Effluent – Non Water Pumps 

Chemical Pumps 

 Alum Pumps 

 Methanol Pumps 

4.7.1 Influent Pumping Station Pumps 



49 
 

  
 

The existing facility has three variable speed, 30-HP, submersible wet-well pumps rated each for 

2.4 mgd (1667 gpm) at 52 feet. The expansion in 2009 resulted in an additional parallel pumping 

station. The additional discharge head caused by higher flows in the force main, inclusive of the 

required discharge head for a future grit removal unit, reduces the firm pumping capacity of the 

existing pumps to 1.9 mgd (1320 gpm) each. The pumping station consists of five pumps that 

provide 12 mgd (8340 gpm) firm pumping capacity. 

Design Criteria of the Influents Pumping Station Pumps are: 

1. Number of units : 5 

2. Type : submersible wet-well 

3. Capacity :2,200 gpm@ 57ft 

4. Motor and Speed : 50 HP at 1200 RPM max 

4.7.2 Internal Recycle (IR) Pumps 

The internal recycle pumps are designed to recycle mixer liquor from the last section of the outer 

oxic zone back to the center anoxic zone. As part of the MLE process, this recycle flow assists in 

the reduction of effluents TN. The pumps are designed to convey a maximum of four times the 

average day (AD) influents flow proportionally split to each basin. 

The three existing recycle (1 per basin) propeller pumps present in the aeration basins are: 

Design Criteria of the Internal Recycle Pumps 

1. Number of Units:    3 (1 per basin) 

2. Type:    Through-wall mounted propeller 

3. Service:    Mixed Liquor Recycle in Aeration Basins 

4. Capacity:    1×4166-gpm at 1.5 feet 

   2×3500-gpm at 1.5 feet 

5. Motor and Speed:    4 HP at 855 max 



50 
 

  
 

The pumps shall have a direct motor equipped with a variable frequency drive controller. 

4.7.3 RAS Pumps 

The existing facility has four horizontal centrifugal, non-clogs, return activated sludge (RAS) 

pumps, which return RAS from the clarifiers to the aeration basins. Each 20-HP pump has a 

capacity of 1,388-gpm at 33.3feet. The design RAS flow requires all three units in service to 

provide a minimum RAS return rate of 100% of an average day design flow or 4.0 mgd. As such, 

the expansion requires one additional pump as a spare unit to meet regulatory requirements 

1. Number of Units: 3 

2. Type: horizontal, centrifugal, non-clog 

3. Capacity: 1,388 gpm at 33.3 ft 

4.7.4 Plant Effluents Non-Potable Water System 

A packaged plant booster water system will be provided to supply non-potable service water to 

plant processes including bar screening, secondary clarifiers, belt filter press and yard hydrants. 

The booster station suction will be from plant effluent at the UV basin and discharge will 

connect to the existing NPW line. 

Design Criteria for the NPW are: 

1. Number of Units:    3 

2. Type:    vertical turbine 

3. Capacity:     Two pumps rated 120 gpm at 75 psi 

    One pumps rated 60 gpm at 75 psi 

4.8 Master Blower Control 

The operator shall be able to select one of the five blowers which one is lead, lag1 and lag2, lag3 

or lag4. If a blower fails or does not start, the computer shall go to the next blower in the 



51 
 

  
 

sequence. The operator shall be able to change the blower selection at any time. When a VFD 

blower is used it shall always be used as a lead or lag1 blower. 

4.8.1 Neuros and Hibon blowers control 

Normally the Neuros blowers will be selected as lead and lag1. When these blowers are running 

the SCADA computer will control the speed of the VFD for the blowers through PID software 

loop. The blowers are started and stopped by where the speed feedback for those blowers is. 

The pressure controller output shall be used and converted to a speed set point between 0-100%. 

The output to the blower shall be the same regardless whether one or two blowers are running. 

Once placed in auto, the first blower in the sequence shall start. As the first blower comes on, it 

shall control the pressure by itself until the speed feedback signal for that blower reaches 95%. 

Once 95% speed is reached, the second blower shall come on. The first blower shall ramp down 

and the second blower shall start to ramp up from its minimum load position until both pumps 

are running at the same speed. Both blowers shall remain running until the speed feedback of 

both pumps gets to 5% above the minimum load position. Where this happens, the last blower 

running shall stop and only the speed of the first blower shall be controlled by the pressure 

controller.  

If both VFD blowers are still running and the speed feedback signal for both of VFD blowers 

reach 95%, a constant speed blower shall come on and the computer shall set its inlet valve to a 

50 % position. The pressure control loop will adjust the speed of both the VFD blowers. When 

the speed of both of the blowers gets to 5% above the minimum load position, the computer will 

stop the constant speed blower and the pressure will be controlled by the two VFD blowers. 

If both VFD blowers are still running and the speed feedback signal for both of VFD blowers 

reach 95% and a constant speed blower is already running, a second constant speed blower shall 

come on. The computer shall set its inlet valve to a 50 % position. The pressure control loop will 

adjust the speed of both the VFD blowers. When the speed of both of the blowers gets to 5% 

above the minimum load position, the computer will stop the last constant speed blower to come 

on and tie pressure will controlled by the two VFD blowers. 



52 
 

  
 

Finally, if both VFD blowers are still running and the speed feedback signal for both of VFD 

blowers reach 95% and two constant speed blower are already running, a third constant speed 

blower shall come on. The computer shall set its inlet valve to 50% position. The pressure 

control loop will adjust the speed of both the VFD blower and when the speed of both of the 

blowers gets to 5% above the minimum load position, the computer will stop the last constant 

speed blower to come on and the pressure will be controlled by the two VFD blowers. 

If only one of the VFD blowers (No.4 or No.5) is running and one of the constant speed blowers 

(Blower No.1, No.2 & No.3) speed the inlet valve for the constant speed blower with go to a set 

inlet valve position. The VFD blower will always be the lead blower. 

 

The VFD blower shall start once this selection is made. When the speed feedback of the blower 

gets to 95 %, the computer will start one of the constant blowers and set its inlet valve to a 50 % 

position. The pressure control loop will adjust the speed of the VFD blower. When the speed gets 

to 5% above the minimum load position, the computer will stop the constant speed blower. 

If both the VFD and constant speed blowers are still running and the speed feedback signal for 

VFD blower reaches 95%, a second constant speed blower shall come on and set its inlet valve to 

a 50 % position. The pressure control loop will adjust the speed of the VFD blower. When the 

speed gets to 5% above the minimum load position, the computer will stop last constant speed 

blower to come on. 

If the VFD and two constant speed blowers are still running and the speed feedback signal for 

VFD blower reaches 95%, a third constant speed blower shill come on and set it‟s inlet valve to a 

50 % position. The pressure control loop will adjust the speed of the VFD blower. When the 

speed gets to 5% above the minimum load position, the computer will stop last constant speed 

blower to come on. 

If all four blowers are running and the VFD reaches 95 %, the computer shall set all the inlet 

valves to 75 %. It shall then adjust the VFD based upon the pressure control loop. If the VFD 

blower reaches 95 % after adjusting the constant speed to 75 % the computer will put the inlet 

valve to 90%. The pressure control loop will adjust the speed of the VFD blower, If the VFD 



53 
 

  
 

gets to 5% above the minimum load the computer shall lower the inlet valves back to 75 %.The 

pressure control loop will adjust the speed of the VFD blower. If the VFD gets to 5% above the 

minimum load after adjusting the inlet valve positions to 75%, the computer shall lower the inlet 

valves back to 50 %. The pressure control loop will adjust the speed of the VFD blower. 

If none of the VFD blowers are running or chosen to run, then the blowers are start/stop by 

position of the inlet valve position and the pressure loop will control the inlet valve position. 

The pressure controller output shall be used and converted to a valve position set point between 
